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Applicant: Keding Enterprises Co., Ltd

Address: No.16, Ln. 287, Sec. 5, New Taipei Blvd., Taishan Dist., New Taipei
City 243, Taiwan

Sample Name: Keding Prefinished Veneered Panels

Sample Submitted By:  Keding Enterprises Co., Ltd (mingchihlin)

Date of Sample Received: May 30, 2013

Date of Testing: May 30, 2013~ Jun. 17, 2013
Remark: The information mentioned in the above section is provided by Client

(Exclude Date of Sample Received and Date of Testing)

Test Results: :
Test Jtems Test Methods Test Results
Acid Resistance CNS 10757(1995) There is no abnormality ,
evon having immersed in Acid
————— 000-----
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The value of required specifications are for reference only.
Conformity judgememt is the Applicant's final verdict.

This cloeument s issued by the Company subjcct to iis General Conditions of Seivice prialed overlead, avallable on reques| or accessible al hlipdhwww.sgs comifer/Terms-an -Conditions.aspx
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Ihe fimitalion of liatlily, inderanificalion and jurisdiction issues defined therein. Any holder of Ihis document is advised ihal informalion contained hereon reflects (he Company's findings al the fima
of ils inlervention only and wilhin the limils 'of Clienl's instruclions, il any The Company’s sole responsibitily is lo ils Client and this document does not exonerale parties io 2 lranszclion from
exercising all Iheir rights and oiligalions uader (he Iransaction doecumenits, This document canna! be reproducad exceplin lull withoul prior wiillen approval of the Gompany, Any unaulhonzed
alleralion, isrgery or fatsficalion of the corer or appearance of Ihis documen! is unlawiul and offenders may be proseculed to the fullest extent of 1he law. Unless olharwise slaled lhe resulis

shoven in Ihis Tesi report refer only to |he sample(s) tesled.
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